RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

FIGURE A

|
|
|
L.
i
W
2 \\\m\\\vi
5 14

S




KEY
NO.

0 N O O b~ WO DN =

11
12
13

14
15
16

PART
NUMBER

660563002
308869002
518695001
638431001
760700002
570234002
940654088
940705011
870174001
940991031
940686059
518777004
310817001

308842004
678029002
690140011

PARTS LIST (FIGURE A)
KEY  PART

DESCRIPTION QTY NO. NUMBER
Screw (M4 X 20 MIM) ..oeiiiiiiiiee e 4 17 660697002
Control Handle Assembly .........ccccoeiiiiiieeeeenieen. 1 18 660634001
TrHQQGEr LOCK e 1 19 518696001
Strap Hanger ......cooo i 1 20 690694002
Switch (Momentary Contact) .......cccceeevieeeeeiiieeen. 1 21 308046001
Rear Handle ... 1 22 678013001
Combustion Warning Label..........cccccovvieeiinninnen. 1 23 308487001
Logo Label .......cooviiiiiiieee e 1 24 518949001
Spark Plug (Champion RCJBY)......cccceevueeeerrnnnnnn. 1 25 638565001
Model Label (BC26).......cuereiieeiiieeeniieeeiiee e 1 26 638564001
Starting Label ..., 1 27 660643001
AIr BOX COVEY ..ottt 1 28 940657034
Fuel Cap Assembly 29 308470013
(1.5 in. Diameter) .....cccveeeiiiiee e 1 Not Shown:
Throttle and Lead Assembly .........ccoccoeeeiiiiiieennnn. 1 987000992
HEX NUL (MB) ..ot 1 5-24-10
Compression SPriNg ...ccccooceeeeeeenieeee e 1 (REV:02)

RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

DESCRIPTION QTY
Bolt (M6 X 20 MIM) ..eeiiiiiiiiiieee e 1
Screw (8-16 x 5/16 in. TOrX T.F) .eeveeeiiiieeeeee 1
Throttle THGQer....cuveiiiiieee e 1
SPIING ettt 1
“J” Handle and Grip ......cooooieeeeeeinieeee e 1
WaAShEY ... 1
Shoulder Harness...........ooeiiiieeeiiiiiiee e 1
Wing Nut (1/4-20)....ccceeeieeiieeiee e 1
Bottom “J” Handle Clamp.........cccccveiiieeeniniineenn. 1
Top “J” Handle Clamp........ccocceeeeeiiniieeeeeiieeeeeee 1
Bolt (1/4-20 x 1-1/2 in. Hex Hd.) .....oeveieiriireee 1
Warning Decal..........ooccueeeiiiiiiieie e 1
Upper Boom ASSemMDBIY .......oooeiiiiiiiiiiieeeeeeee e 1
Operator’s Manual (960736006)............cccccvvreeeen. 1




RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

m
11}
o
>
O
LL




KEY
NO.

© 00 N o o B~ W N =

-
o

11

12

13

14

15

16

17

18

19

PART
NUMBER
511731001
900849002
660466001
660970001
308671009
300960002
638090001
518692001
638033001
310022003
638389001
638284002
650017001
308811001
308675001
660970002
660454007
518766001

308054028
308054034

RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

PARTS LIST (FIGURE B)

DESCRIPTION QTY
Starter Grip.....ooceeeee e 1
Starter Rope (42 iN.) «ooveeeieeeeeeee e 1
Screw (M4 X 18 MM) e eeeeeeeeeeeee e 11
Screw (M4 X 16 MM) c.eveeeeiiiiiee e 4
Starter Housing Assembly .........ccccoeviiiiiieneneiinee. 1
Clutch Assembly .......oooeeciiieeieeee e 1
WaASKNEY ... 1
Starter Baffle ......ooeeiie 1
Spring and Container........cccceeeeeeeeeeeeeeecceeeeeen 1
Easy Starter Assembly ........ccovciieiiiiiiieeiiiiieee, 1
Pulley Retainer .........oovviiiiieeiieeec e 3
Spacer TUDE ....oeeeeeeee e 1
WaASKNEY ... 1
Flywheel Assembly ... 1
Fuel Tank and Cap Assembly........ccccccveeeiieiiccnnns 1
SCrEW (M4) .o 3
Bolt (M5 X 70 MM)..eiiiiiiiiaiieieieeeeeee e 2
Air BOX BaSE ...cooiiiiiiieeee e 1
Carburetor Assembly (RuiXing) .....cccceevevvveeeeennnnen. 1

Carburetor Assembly (Zama) ........ccoeeeeeecceeneeneennn. 1

KEY
NO.
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

PART
NUMBER
901552001
518685001
518497001
901551001
518504002
308892004
660925003
638337001
901550001
901452001
308990011
638442001
660638003
308863024
850108002
660968001
518777004
561635001
518824001

DESCRIPTION QTY
Outer Heat Dam Gasket........cccoeceerriieenieenniieene 1
AirBaffle.......oeeeieee e 1
Heat Dam .......oooviie e 1
Inner Heat Dam Gasket.........cccccoeevnieeniiencceeeenee 1
Rear HOUSING ..oevviiiiieei e 1
Short Block ASSembIy........cccvveeeeieeeeeeieeecceeeeeee 1
Screw (M4 X 12 MM) ceveeeeiieiiee e 6
Crankcase COVer.......ccueeeiiiiieeee e 1
Crankcase Cover Gasket..........ccocvrieeenieennieeene 1
Muffler Gasket........cceveieeriiii e 1
Muffler ASSEMDBIY.......cooiiiiiiiiiiiiee e, 1
Muffler HOUSING .. ..uuveieriiieee e eecceeeceeee e 1
Muffler Bolt (10-24 X 2-1/8 iN.) cccuvveeriiiiieeeeieenn. 2
Electrical Lead Wire Assembly..........cccoeevriiinneenn. 1
Ignition Module ......ccccoeeeiiiiiiiiiieeeeee e 1
Screw (M4 X 19 MM) c.evviieiiiiee e 2
AIr BOX COVEN ...t 1
Primer Bulb (RUIXING) ...coveereiiiiiieiieeceeee e e 1
Choke Lever (RUIXiNG) ..ceeeeeiiuieereeiiiiieeeeeieee e 1




RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

FIGURE C




KEY
NO.

O © 0o N O o M~ W N o=

_ A
W N =

PART
NUMBER
940726013
940627027
308035011
660736001
638125001
660642001
308210001
518367001
678020001
638120001
660737001
678011001
638006004

RYOBI 26cc BRUSH CUTTER - MODEL NO. RY28060

PARTS LIST (FIGURE C)

DESCRIPTION QTY
Expand-it Label ... 1
Brushcutter Safety Label.........ccccooooeiiiiiie 1
Straight Shaft ASSY. ...ceieeeeei i 1
Screw (10-24 X 5/8 iN.) cccuveveeieiiiiee e 1
ClamIP e 1
Screw (1/4-20 X 1-1/4iN.)ccciiieccceeeeee e 1
Gear Head ......ocueveiiii e 1
SPACEN ittt 1
Gear Head Locking TOOL........cccccuuviiieeeieeee e 1
Brushcutter Guard...........cccoiveiiiieieneeeee e 1
Screw (10-24 X 1/2 IN.) cocceeeeeiieieiee e 3
Flanged Washer ... 1
Blade ... 1

KEY
NO.
14
15
16
17

18
19
20
21
22
23

24

PART
NUMBER
638017001
678018001
660886001
308473001

678019001
310643001
678022001
310412001
308042003
309562002

310734002

DESCRIPTION QTY
Cupped WaShEr .......cceeeecieieeieiiieee e eeieeee e 1
Blade NUL ... 1
Screw (1/4-20 X 1-1/4IN.) cccciiiiiieeeeeee e 1
Grass Deflector Assy
(InCl. KeY NO. 16) ..eeveeeeeeieiceeeieeeeeee e 1
AT 1
String Head HOUSING ....ccvvveieiiiieec e 1
S 1 1 o SRS 1
SPOO ettt 1
SpPOoO0l Retainer.........ceeiiiiiiiieieiieee e 1

String Head Assembly
(Incl. Key Nos. 19-21) ..o 1

Dual Spool™ Fixed Line
String Head Insert ... 1






